
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0097837  
 
Owner:  City of Columbia 
Address:  P.O. Box 6015, Columbia, MO  65205 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Columbia Wastewater Treatment Plant 
Facility Address:  4900 West Gillespie Bridge Road, Columbia, MO  65203 
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
 
Receiving Stream:  See Page 2 
First Classified Stream and ID:  See Page 2 
USGS Basin & Sub-watershed No.:  See Page 2 
 
is authorized to discharge from the facility described herein, in accordance with the effluent limitations and monitoring requirements 
as set forth herein: 
 
FACILITY DESCRIPTION 
 
 
 
See Page 2 
 
 
 
This permit authorizes only wastewater and stormwater discharges under the Missouri Clean Water Law and the National Pollutant 
Discharge Elimination System; it does not apply to other regulated areas.  This permit may be appealed in accordance with Section 
621.250 RSMo, Section 640.013 RSMo and Section 644.051.6 of the Law. 
 
 
 
July 1, 2020  February 1, 2023  
Effective Date  Modification Date 
 
 
 
June 30, 2025             
Expiration Date      Chris Wieberg, Director, Water Protection Program 

  



 Page 2 of 12 
     Permit No. MO-0097837 
 

FACILITY DESCRIPTION (continued): 
 
Outfall #001 – POTW – SIC #4952  
 
The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator. 
 
Influent pump station / 2 peak flow clarifiers / 2 peak flow storage basins / dual mechanical bar screens / dual vortex grit system / 4 
primary clarifiers / 4 activated sludge basins / 4 final clarifiers / sodium hypochlorite tank / ferric chloride treatment / 4 multi-cell 
treatment wetlands / effluent pump station / 3 primary anaerobic digesters / 1 secondary anaerobic digester / biosolids cake storage pad 
/ 2 sludge gravity thickeners / 2 sludge thickening centrifuges with polymer system / sludge/biosolids holding tank / biosolids are land 
applied, landfilled, or hauled to a permitted sludge/biosolids disposal facility 
 
During excessive precipitation events that result in flows exceeding 50 MGD, primary treated flows are stored in the two (2) peak 
flow clarifiers for further treatment or are combined with flows treated by the activated sludge process and routed directly to the four 
(4) multi-cell treatment wetlands for secondary treatment of all flows 
 
Of the approximate 27 acres of the WWTP, 22 acres drain to the existing I&I basin, which is then treated by the WWTP, the 
remaining 5 acres do not have materials stored or conduct operations in a manner that would cause the discharge of pollutants via 
stormwater 
 
Design population equivalent is 178,700. 
Design flow is 25.2 million gallons per day.   
Actual flow is 14.2 million gallons per day. 
Design sludge production is 3,948 dry tons/year.   
 
Legal Description:  Sec. 18, T47N, R13W, Boone County 
UTM Coordinates:  X=549137, Y=4301930 
 
Receiving Stream #1:  Tributary to Old Missouri River Slough (Eagle Bluffs Conservation Area wetland) 
First Classified Stream and ID #1:  100K Extent-Remaining Streams (C) (3960) 
 
Receiving Stream #2:  Tributary to Perche Creek 
First Classified Stream and ID #1:  Perche Creek (P1) (1005) 
USGS Basin & Sub-watershed No.:  (10300102-0709) 
 
 
Outfall #003 & #004 – Eliminated 
 
 
Outfall #005 – Emergency discharge for flood relief from Treatment Wetland Unit 1 
 
Legal Description:  Sec. 1, T47N, R14W, Boone County 
UTM Coordinates:  X=547797, Y=4304706 
 
Receiving Stream:  Tributary to Perche Creek (C) 
First Classified Stream and ID #1:  Tributary to Perche Creek (C) (3960) 
USGS Basin & Sub-watershed No.:  (10300102-0709) 
 
 
Outfall #006 – Emergency discharge for flood relief from Treatment Wetland Unit 3 (SW corner) 
 
Legal Description:  Sec. 18, T47N, R13W, Boone County 
UTM Coordinates:  X=548949, Y=4301977 
 
Receiving Stream:  Tributary to Perche Creek 
First Classified Stream and ID #1:  Perche Creek (P1) (1005) 
USGS Basin & Sub-watershed No.:  (10300102-0709) 
 
 
  



 Page 3 of 12 
     Permit No. MO-0097837 
 

Outfall #007 – Emergency discharge for flood relief from Treatment Wetland Unit 3 (SE corner) 
 
Legal Description:  Sec. 18, T47N, R13W, Boone County 
UTM Coordinates:  X=549252, Y=4302042 
 
Receiving Stream:  Perche Creek (P1) 
First Classified Stream and ID #1:  Perche Creek (P1) (1005) 
USGS Basin & Sub-watershed No.:  (10300102-0709) 
 
 
Outfall #008 – Emergency discharge for flood relief from Treatment Wetland Unit 3 (NE Corner) 
 
Legal Description:  Sec. 18, T47N, R13W, Boone County 
UTM Coordinates:  X=549159, Y=4302287 
 
Receiving Stream #2:  Perche Creek (P1) 
First Classified Stream and ID #1:  Perche Creek (P1) (1005) 
USGS Basin & Sub-watershed No.:  (10300102-0709) 
 
 
Permitted Feature INF – Internal Monitoring Point – Between the headworks and primary clarification 
 
Legal Description:  Sec. 29, T48N, R13W, Boone County 
UTM Coordinates:  X=551282, Y=4308154 
USGS Basin & Sub-watershed No.:  (10300102-0603) 
 
 
Permitted Feature IP1 – Internal Monitoring Point– after mechanical treatment and prior to the permitted wetland treatment system 
 
Legal Description:  Sec. 29, T48N, R13W, Boone County 
UTM Coordinates:  X=551061, Y=4307932 
USGS Basin & Sub-watershed No.:  (10300102-0603) 
  



 Page 4 of 12 
     Permit No. MO-0097837 
 

OUTFALL 
#001 

TABLE A-1 
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit.  The final effluent 
limitations shall become effective on July 1, 2020 and remain in effect until expiration of the permit.  Such discharges shall be controlled, limited and 
monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

 
7 DAY 

GEOMETRIC 
MEAN 

30 DAY 
GEOMETRIC 

MEAN 

MEASUREMENT                       
FREQUENCY 

SAMPLE                               
TYPE 

Limit Set: M 

E. coli (Note 1) #/100mL  * * once/week grab 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE AUGUST 28, 2020. 

 
 

OUTFALL 
#001 

TABLE A-2 
INTERIM EFFLUENT LIMITATIONS AND MONITORING 

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit.  In accordance with 10 CSR 
20-7.031, the final effluent limitations outlined in Table A-3 must be achieved as soon as possible but no later than July 1, 2021. These interim effluent 
limitations in Table A-2 are effective beginning July 1, 2020 and remain in effect through June 30, 2021 or as soon as possible. Such discharges shall 
be controlled, limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 

INTERIM EFFLUENT 
LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM  MONTHLY 

AVERAGE 
MEASUREMENT                       

FREQUENCY 
SAMPLE                               

TYPE 

Limit Set: M 

Ammonia as N mg/L *   once/month composite** 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE AUGUST 28, 2020. 

 
 

OUTFALL 
#001 

TABLE A-3 
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS  

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit.  The final effluent 
limitations in Table A-3 shall become effective on July 1, 2021 and remain in effect until expiration of the permit.  Such discharges shall be controlled, 
limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
[...]
and meets the requirements of 10 CSR 20-8 Minimum Design Standards. Once the Sewer Extension Authority Supervised 
Program is reauthorized or denied, this condition will be updated accordingly. 

  



 Page 12 of 12 
     Permit No. MO-0097837 
 

F. SPECIAL CONDITIONS (continued) 
 

19. On June 5, 2012, EPA published its Integrated Municipal Stormwater and Wastewater Planning Approach Framework 
(“Framework”).  The stated purpose of the Framework is to assist municipalities on their critical paths to achieving the human 
health and water quality objectives of the Clean Water Act by identifying efficiencies in implementing requirements that arise 
from distinct wastewater and stormwater programs, including how to best prioritize capital investments.  The City developed the 
“Columbia Wastewater and Stormwater Integrated Management Plan”, dated September 28, 2018.  This plan was adopted by the 
Columbia City Council, Resolution 198-18.  This integrated management plan was acknowledged by the Department in a letter 
dated March 21, 2019.  The Department has agreed to use the City’s Integrated Management Plan when making future wastewater 
and storm water regulatory decisions affecting the City.   
(a) The Integrated Management Plan outlines anticipated schedules for the following long-range management actions and 

investments: 
(1) Wastewater treatment improvements 
(2) Wastewater collection system capacity, renewal, and maintenance 
(3) Stormwater management  

(b) The Integrated Management Plan includes a 5-year action plan that guides the City’s implementation activities.  
(c) The City will provide the Department with an implementation progress report annually, by November 28th, for the previous 

City fiscal year. The report shall be submitted to the Missouri Department of Natural Resources, Water Protection Program, 
Attn: Integrated management Plan Coordinator, PO Box 176, Jefferson City, MO 65102. The report will include the 
following: 
(1) Implementation activities performed during the prior year; 
(2) Any proposed updates to the Integrated Management Plan; and 
(3) Implementation activities planned for the following year. 

 



Columbia WWTP 
Fact Sheet Page #1 
 

 

 
Missouri Department of Natural Resources 

Factsheet Addendum 
For Pretreatment Program Modification 

#MO-0097837 
Columbia Wastewater Treatment Plant 

 
This addendum gives pertinent information regarding minor/simple modification(s) to the above listed operating permit 
for a public comment process. An addendum is not an enforceable part of a Missouri State Operating Permit. 
 
In accordance with the state Clean Water Law, Chapter 644, RSMo, and the Federal Clean Water Act, the city of St. Clair 
has an approved pretreatment program to meet the requirements of 40 CFR Part 403 and 10 CSR 20-6.100. The 
Department, as Approval Authority, reviewed the proposed program modifications and, by the issuance of this permit, 
grants its approval as required by 40 CFR 403.18 and 10 CSR 20-6.100. 
 
Part I – Proposed Pretreatment Program Modification 

 - The Department is required to Public Notice  
The public notice of the Department of Natural Resources’ intent to approve the city of St. Columbia’s pretreatment 
program modification has ended as of November 14, 2022.  The pretreatment program is hereby approved pursuant to 40 
CFR 403.18 (adopted in 10 CSR 20-6.100). 
 
The city completed a detailed technical reevaluation of the local limits in 2012. The city conducted extensive domestic 
background sampling at two pump stations for the 2011 local limits report. Due to limited changes in the domestic 
catchment areas of both pump stations, the city conducted a resampling event in 2021 at the Cascades Pump Station 
during dry weather to determine if pollutant concentrations had changed meaningfully since the 2011 local limits 
derivation. Results from the 24-hr composite sampling event conducted on July 27, 2021, indicated domestic 
contributions were equal to or less than the samples collected for the 2011 local limits report. As a result, the larger 2011 
domestic background dataset was used for the updated local limits calculations. The city compared the 2011 and 2021 
actual loading to the Maximum Allowable Headworks Loading (MAHL). The current calculated loadings as a percentage 
of MAHLs for all Pollutants of Concern (POC) were generally less than 30 percent, with the exception of copper and 
molybdenum, which were 58 and 55 percent, respectively. Due to a decrease in the actual flow rate of the Wastewater 
Treatment Plant (WWTP), a reduction in sludge production, and other factors, the city recommends lowering local limits 
for nine POCs (silver, arsenic, chromium, copper, nickel, lead, zinc, molybdenum, and selenium) and raising limits for 
three POCs (cadmium, cyanide, and mercury). These changes could have a significant impact on the operation of the 
program, pursuant to 40 CFR 403.18(b)(7). 
 
Part II – Reason for the NPDES Permit Modification  
In accordance with 40 CFR 403.18(e), “all modifications shall be incorporated into the POTW's NPDES permit upon 
approval. The permit will be modified to incorporate the approved modification in accordance with 40 CFR 122.63(g).” 
Upon the consent of the permittee, the Director may modify a permit to make the corrections or allowances for changes in 
the permitted activity listed in this section, without following the procedures of part 124. Any permit modification not 
processed as a minor modification under this section must be made for cause, with part 124 draft permit, and public notice 
as required in § 122.62. Minor modifications include:   
 
(g) Incorporate the conditions of a POTW pretreatment program that has been approved in accordance with the procedures 
in 40 CFR 403.11 (or a modification thereto that has been approved in accordance with the procedures in 40 CFR 
403.18) as enforceable conditions of the POTW's permits. 
 
Date of addendum:  11/23/22 
 
Completed by:   
Brad Allen, State Industrial Pretreatment Coordinator      
Water Protection Program           
573-522-3454  Brad.allen@dnr.mo.gov  

 

https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=9a0b26bd5dc213a2f3d2dd540dc45271&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=0a39092775701017252f720dd0760af0&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=0a39092775701017252f720dd0760af0&term_occur=3&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=0a39092775701017252f720dd0760af0&term_occur=2&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=7a4b29744d22847865716bc9dc8b229a&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/cfr/text/40/122.62
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=e47dd142b517e7a130a1061ec7b31b65&term_occur=1&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
https://www.law.cornell.edu/cfr/text/40/403.11
https://www.law.cornell.edu/cfr/text/40/403.18)
https://www.law.cornell.edu/cfr/text/40/403.18)
https://www.law.cornell.edu/definitions/index.php?width=840&height=800&iframe=true&def_id=e47dd142b517e7a130a1061ec7b31b65&term_occur=2&term_src=Title:40:Chapter:I:Subchapter:D:Part:122:Subpart:D:122.63
mailto:Brad.allen@dnr.mo.gov


Columbia WWTP 
Fact Sheet Page #2 
 

 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
FACT SHEET 

FOR THE PURPOSE OF RENEWAL 
OF 

MO-0097837 
COLUMBIA WASTEWATER TREATMENT PLANT 

 
The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National 
Pollution Discharge Elimination System (NPDES) permit program.  This program regulates the discharge of pollutants from point 
sources into the waters of the United States, and the release of stormwater from certain point sources.  All such discharges are 
unlawful without a permit (Section 301 of the "Clean Water Act").  After a permit is obtained, a discharge not in compliance with all 
permit terms and conditions is unlawful.  Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri 
Department of Natural Resources (Department) under an approved program, operating in accordance with federal and state laws 
(Federal "Clean Water Act" and "Missouri Clean Water Law" Section 644 as amended).  MSOPs are issued for a period of five (5) 
years unless otherwise specified. 
 
As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)2.] a Factsheet shall be prepared to give pertinent information regarding the 
applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for the 
Missouri State Operating Permit (operating permit) listed below.   
 
A Factsheet is not an enforceable part of an operating permit. 
 
This Factsheet is for a Major 
 
 
Part I – Facility Information 
 
Facility Type:   POTW - SIC #4952 
 
Facility Description: Influent pump station / 2 peak flow clarifiers / 2 peak flow storage basins / dual mechanical bar screens / dual 
vortex grit system / 4 primary clarifiers / 4 activated sludge basins / 4 final clarifiers / sodium hypochlorite tank / ferric chloride 
treatment / 4 multi-cell treatment wetlands / effluent pump station / 3 primary anaerobic digesters / 1 secondary anaerobic digester / 
biosolids cake storage pad / 2 sludge gravity thickeners / 2 sludge thickening centrifuges with polymer system / sludge/biosolids 
holding tank / biosolids are land applied, landfilled, or hauled to a permitted sludge/biosolids disposal facility 
 
During excessive precipitation events that result in flows exceeding 50 MGD, primary treated flows are stored in the two (2) peak 
flow clarifiers for further treatment or are combined with flows treated by the activated sludge process and routed directly to the four 
(4) multi-cell treatment wetlands for secondary treatment of all flows 
 
Of the approximate 27 acres of the WWTP, 22 acres drain to the existing I&I basin, which is then treated by the WWTP, the 
remaining 5 acres do not have materials stored or conduct operations in a manner that would cause the discharge of pollutants via 
stormwater 
 
Have any changes occurred at this facility or in the receiving water body that effects effluent limit derivation? 
 
 No.   
 
Application Date:  03/19/2015  
Expiration Date:   09/23/2015   
 
OUTFALL(S) TABLE: 

OUTFALL DESIGN FLOW (CFS) TREATMENT LEVEL EFFLUENT TYPE 

#001 39.06 Secondary Domestic 
#005 0 Secondary Domestic 
#006 0 Secondary Domestic 
#007 0 Secondary Domestic 
#008 0 Secondary Domestic 

 



Columbia WWTP 
Fact Sheet Page #3 
 

 

Facility Performance History:   
The facility exceeded final limits for Total Recoverable Cadmium and Total Recoverable Copper on the March 2013 Discharge 
Monitoring Report (DMR) for Outfall #001.   
 
This facility was last inspected on August 24 and September 7, 2017.  The inspection showed the following unsatisfactory feature; 
failure to meet effluent limitations.  The facility was returned to compliance by the Department via a letter to the City dated November 
16, 2017. 
 
Comments:  Changes in this permit include the following:   
 
Arsenic, Cadmium, Chromium III, Chromium VI, Copper, Cyanide, Lead, Mercury, Nickel, Silver, and Zinc were removed from 
Outfall #001.  Sludge lagoon freeboard was removed.  Final effluent limits for Ammonia were included, and Ammonia sampling was 
increased to once per month for Outfall #001.  Ammonia limits were calculated for Outfall #001.  E. coli monitoring requirements 
were added to Outfall #001.  Effluent monitoring for Total Phosphorus, Total Kjeldahl Nitrogen, and Nitrate + Nitrite were added to 
the permit.  Sampling frequencies for BOD5, TSS, and pH for Outfall #001 were reduced to twice per week. 
 
Outfalls #003 and #004 were removed from the permit.  Of the approximate 27 acres of the WWTP, 22 acres drain to the existing I&I 
basin, which is then treated by the WWTP, the remaining 5 acres do not have materials stored or conduct operations in a manner that 
would cause the discharge of pollutants via stormwater, therefore stormwater outfalls are not necessary. 
 
Permitted Features SW1, SW2, and SW3, previously SW-1R, SW-2R, and SW-3R, were removed from the permit as the 1999 
Settlement Agreement requiring these monitoring wells was closed January 25, 2001. 
 
Permitted Features #01A, #01B, #02A, #02B, #03A, #03B, #04A, #04B, #05A, #05B, #06A, #06B, #07A, #07B, #08A, and #08B 
were removed from the permit as groundwater monitoring is not needed, as the wetland treatment was not constructed to discharge to 
groundwater.   
 
Permitted Feature INF was added as the influent monitoring location.  Permitted Feature INF was added as an internal monitoring 
location for influent Total Phosphorus, Total Kjeldahl Nitrogen, Ammonia (influent), and Nitrate + Nitrite.  This permitted feature is 
located at the headworks to the wastewater treatment plant. 
 
Outfalls #005, #006, #007, and #008 were added to the permit.  Outfall #005 is an emergency discharge outfall for flood relief at the 
Treatment Wetland Unit #1.  Outfalls #006, #007, and #008 are emergency discharge outfalls for flood relief outfall at the Treatment 
Wetland Unit #3.  The outfalls are infrequently used during certain high flooding events.  Due to safety concerns, and that discharges 
from the wetlands during these flood events are not representative, sampling during these emergency events shall occur at Permitted 
Feature IP1 and reported for each outfall individually. 
 
Permitted Feature IP1 was added as a location for sampling of Total Suspended Solids during those events when heavy use of the 
treatment wetlands by waterfowl occurs.  During these periods, an alternative Total Suspended Solids value shall be used for the 
reported Outfall #001 Total Suspended Solids measurement.  The alternative effluent Total Suspended Solids value reported during 
these periods shall be the plant effluent Total Suspended Solids measurement, sampled at Permitted Feature IP1, multiplied by 0.22.  
The multiplier of 0.22 shall be used for both average monthly and average weekly Total Suspended Solids determinations during these 
periods.  Heavy waterfowl usage shall be documented by the City and confirmed by the Missouri Department of Conservation for 
each occurrence.  The facility shall submit the City documentation and signed MDC confirmation letter for each occurrence with the 
associated Discharge Monitoring Report for the month the exceedances occurred.  22% was determined using the 95th percentile of 
Total Suspended Solids samples collected at IP1 and those collected at Outfall #001 when the treatment wetlands were not impacted 
by waterfowl.  Permitted Feature IP1 is also to be used when discharges occur from Outfalls #005, #006, #007, and #008.  Due to 
safety concerns, and that discharges from the wetlands during these flood events are not representative, sampling during those 
emergency events shall occur at Permitted Feature IP1 and reported for each outfall individually. 
 
The Old Missouri River Slough (C) (3960) is now a classified stream as EPA has approved the Department’s new stream 
classifications. 
 
See Part VI of the Fact Sheet for further information regarding the addition and removal of effluent parameters.  Special conditions 
were updated to include the addition of inflow and infiltration reporting requirements, reporting of Non-detects, and bypass reporting 
requirements. 
 
On June 5, 2012, EPA published its Integrated Municipal Stormwater and Wastewater Planning Approach Framework 